Assembly Instructions

Caution: You must read this before you proceed.

BENCH

SN S 7 A’ “a S ‘:.'
TN O O N,
R SISEARER
O

B 0\0\0
R
XK SR

SOK SRR
&&ﬁﬁ%ﬁ%ﬁ"/»7(\%”»}7‘»”‘%’\

XIS
2 10/%{?6%

e

o \vv > i.“. ‘ 22
/o/o/o/o}if)é{{{{{{{‘%%

CAUTION: This bench is NOT a TOY.

Keep your child/children at bay during the assembly process.

Parts Li_st

No. Picture Description Qty
A Backrest Panel 1
B Seat Panel 1
c Left Armrest (Labeled 1

"Left")
)

1 OF 8




D Right Arm_rest(LabeIed 1
"Right")
E Metal Connector Plate 1
F Leg 1
Hardware

No. Picture Description Qty
@ Bolt(M6*25mm) 2
@) o Bolt(M6*16mm) 3
3 sniniay Bolt(M8*35mm) 9
@ @) Washer(8mm) 9
® @) Spring Washer(8mm) 9
© C Nut(8mm) 9
@) [T Bolt(M10*30mm) 3
0 Washer(10mm) 3
© @) Spring Washer(10mm) 3
0 Nut(10mm) 3
) e Screwdriver 1
@ S—¢ Spanner 1
®) =l Spanner 1
(5 Plastic Nut Cap 5

2 OF 8




Assembly Preparation

Before Beginning Assembly:

IR
R ERERERERS
2 /t}\*\z\;,\;,\} S5

£

Read instructions, cover to cover-

Y
=3
<]

Have 2 to 4 adults on hand for assenluy-

Do not assemble on flooring or carpet-

T

Assemble on a clean non-marring surface (packing foam)-

Save all packaging until finished-

Assembly Steps

Overview

Metal Connector Plate(E)

Backrest Panel(A)

TS 0

ZooE RIS SIS INEI) R
SRR e
> O
ST
Za) A2 %% X

Seat
Panel(B)

Left Armrest(C)

Right Armrest(D)

FRONT FACING

3 OF 8




This Bench has multiple parts and may require up to some30 minutes to
assemble. To give you an overview of theChair parts, the above picture is
to help you put thevarious parts into perspective. Please read through
theinstructions herebelow to familiarise the parts and stepsbefore
assembly.

Unpack and place all parts on a clean non-marring surface.

Step 2

Place the Left Armrest(C) on the floor and lock four M8*35mm Bolts(®®) to
the mounting positions by using the Screwdriver(dD).

Step 3

adults on hand for assembling during

AUTION: It is heavy, please have 2 to
4
the whole process.

Hold the Seat Panel(B) up and align the mounting positions to the
Bolts(®) on the Left Armrest(C).

Attach the Seat Panel(B) to the Left Armrest(C) at Bolts(®) using
Washers(®@), Spring Washers(®) and Nuts(®) with Spanner(12).
DO NOT OVERTIGHTEN.

4 OF 8




Y

A

'.-;:
\.\0
X

;t\‘.
2
SR

2
5

\:(0
24
s
2

T
SRR
¢'}}
2

e S P Al T b R
— 5 o S —

SRS
-
%

‘e

/&,}
S
S
o

)

N
K
\o‘-"(o"
S

>
-,

S
o
NS

N
S
5
NS

P A v 13

55

5
O3

N
SEX
=
SRS

AUTION: Have 3 people in these step,
2 for holding up the Backrest Panel and
eat Panel, another for assembling.

g 2

»

R
NS
&
o

SR
S
28

RPAYIR P
.

25
5
S&
<7

e
S5
5
S

R
5
R

N

A

P

S
>
S

it
2
| (2 b

N

Hold the Backrest Panel(A) up and align the mounting positions to the two

Bolts(®) on the Left Armrest(C).
Attach the Backrest Panel(A) to the Left Armrest(C) at Bolts(®) using

Washers(@), Spring Washers(®) and Nuts(®) with Spanner({2).
DO NOT OVERTIGHTEN.

Step 5

\‘.

]

L

ST
SRS
o\z;.}q

&

X
2>
=S

X
0§$’
25

>

S8 e b,
o5 Sy

<

=
o

.

R
>
X

S

o
KB

R

3
B2
£

R

RORDR
IR
KR

<2

R
X
NS

O

'\v
5
S

SR

-
-

'\v'. a3

AUTION: DO NOT flip/turn the Bench
0 fit the other arm and still have 3
eople for assembling in these step.

I

>
=
<

X
S
K

NN

R
S5
5K

ALY
e
)

.

S
b
NS
=

*

SRS
e

=
X
e

e P
S

RS

>

\?}
82

TN
=
S

»
BN
3
() PSS

»

7 IS

Lock four M8*40mm Bolts(®) into the mounting positions of the Right

Armrest(D) the same as you did in Step 1.
Attach the Seat Panel(B) and Backrest Panel(A) to the Right Armrest(D)

at Bolts(®) using Washers(@), Spring Washers(®) and Nuts(®) with

Spanner(1).
DO NOT OVERTIGHTEN.

5 OF 8



Position the Bench as shown in the picture.

Use the Metal Connector Plate(K) to connect the Backrest Panel(A) and
Seat Panel(B) by using one M6*25mm Bolt((D) and two M6*16mm
Bolts(®@) with Allen Key(aD).

DO NOT OVERTIGHTEN.

Step 7

/TN DT DRI
iy QNNNNN Y
Sk

0

Lock two M10*30mm Bolts((®) to the underside of the Seat Panel(B) by
using the Screwdriver(QD).

Then align the mounting position on the Leg(F) to the two M10*30mm
Bolts(dD) and lock them into position by using the Washers((®),Spring
Washers(©®) and Nuts(19) with the Spanner({3).

Now, proceed to: fully and securely, tighten ALL bolts, at ALL joints.

6 OF 8



SO .
1
q
e - A
N — A

et

-—__=_&‘ :.

N

Turn the Bench rightside up.
Lock the Plastic Nut Cap({d9) to the four bolts on the Backrest Pannel(A).

Step 9

RIS e e oy
OIS IR R EN &)
Sy
R

X

Adjust the Pre-installed Rubber Levelers on the Legs until the Bench is
level to the ground.

This Bench is now fully assembled and ready for use.
Caution: This bench can only be used on a flat, level surface.

7 OF 8



Care &Maintenance

S T e Do not put hot items directly on furniture surface.

® [-] * Do notclean furniture with harsh cleansers or polish.

-~ ¥ = Toobtain the longest lifespan of your outdoor prodcts,
minimizing exposure to direct sunlight is recommended.

S [ﬁ/ ®* Children should not climb or jump on the furniture.

N ﬁ ® Do not write on furniture without a padded barrier to
T protect the surface.

> (__) e 10 obtain the longest lifespan of your outdoor products,
e avoid extended and lengthy exposure to rain, snow, and
direct sunshine. Whenever possible cover the product
and /or place under patio or awnings.

S ® Not for commercial use. For residential use only .

=
0!_]

J

LA

o [ ® Stains may be removed with mild soap solution and
- damp cloth.
~ & > e Dust and pick-up spills using a clean, non-colored, lint-
free cloth .

8 OF 8




